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Group   0         



	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

2/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis Mod. BS   

TABLE 0.1

	 1	 6020014AQJ	 Frame		 1

2	 AAA0606000	 M6 Lock nut		 Qr

3	 C072420010	 D.20x10 Shock absorber 2

4	 A140606016	 M6x16 Screw		 Qr

	 5	 A900506000	 Washer		 Qr

6	 6010014APX	 Flap  lifting cable		 1

7	 6110014AGC	 Drawer mousse		 2

8	 6110014AGC	 Drawer mousse		 1

9	 6110014AGF	 Mainfold mousse		 1

	10	 E260932000	 D.32 Fitting for hose 1

	11	 E277000000	 D.20 Clamp 3

	12	 6120014AJZ	 Hole cover adhesive		 Qr

	13	 C111100000	 D.17,4 Cover hole cap 1

	14	 E260110000	 Inverter lever fitting for hose		 1



Group 0

3/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis Mod. BS 

TABLE 0.1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

4/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - pivoting wheel Mod. BS 

TABLE 0.1.1

1	 C330200000	 D.125x37,5 Pivoting wheel+brake 1

2	 AAA0606000	 M6 Lock nut		 Qr

3	 A140606016	 M6x16 Screw		 Qr

	 4	 A900506000	 Washer		 Qr

5	 6020014ADJ	 Flap lifting lever		 1

6	 6020014ACZ	 Centering flap lifting plate		 1

7	 A141006025	 M6x25 Screw		 Qr

8	 A140906020	 M6x20 Screw		 Qr



Group 0

5/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - pivoting wheel Mod. BS 

TABLE 0.1.1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

6/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - front flap Mod. BS 

TABLE 0.1.2

1	 6020014ALP	 Flap lifting plate				 1

2	 6020014ALT	 Flap plate				 3

3	 6110014ALR	 Front flap				 1

4	 A600106020	 M6x20 Screw				 Qr

5	 6110014ALQ	 Drawer rubber strap				 1

6	 AAA0606000	 M6 Lock nut				 Qr



Group 0

7/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - front flap Mod. BS 

TABLE 0.1.2
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

8/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - filter gasket Mod. BS 

TABLE 0.1.3

1	 E271600000	 D.22 Stop collar 4	

2	 6110014AFN	 Side rubber strap		 1

3	 6020014ADG	 Side flap plate		 1

4	 AAA0606000	 M6 Lock nut		 Qr

5	 A311406045	 M6x45 Screw		 Qr

	 6	 A600106020	 Screw		 Qr

7	 6110014ALS	 Rear rubber strap		 1

8	 6110014ALR	 Front flap		 1

9	 6020014ALT	 Flap plate		 3

	10	 6020014ALU	 Flap lifting plate		 1

	11	 6110014ANG	 Filter gasket		 1

	12	 6110014AMK	 Drawer mousse		 1



Group 0

9/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - filter gasket Mod. BS 

TABLE 0.1.3
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

10/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.2

Chassis Mod. EH 

	 1	 6020014AQJ	 Chassis		 1

2	 C330200000	 D.125x37,5 Pivoting wheel+brake 1

3	 AAA0606000	 M6 Lock nut		 Qr

4	 C072420010	 D.20x10 Shock absorber 2

5	 A311406045	 M6x45 Screw		 8

6	 A140606016	 M6x16 Screw		 Qr

	 7	 A900506000	 Washer		 Qr

	 8	 A600106020	 Screw		 Qr 

9	 6110014ALS	 Rear rubber strap		 1

	10	 6110014ALQ	 Drawer rubber strap		 1

	11	 6110014ALR	 Front flap		 1

	12	 6020014ALT	 Flap plate		 3

	13	 6020014ALP	 Flap lifting plate		 1

	14	 6020014ADJ	 Flap lifting lever		 1

	15	 6020014ALU	 Flap lifting plate		 1

	16	 6020014AFM	 Plate		 1

	17	 6010014APY	 Lifting flap cable		 1

	18	 6110014AGC	 Drawer mousse		 2

	19	 6110014AGC	 Drawer mousse		 1

	20	 E151800000	 Microswitch		 3

	21	 A141006025	 M6x25 Screw		 Qr 

	22	 A140906020	 M6x20 Screw		 Qr 

	23	 A310606016	 M6x16 Screw		 Qr 

	24	 E271600000	 D.22 Stop collar 4

	25	 E260110000	 Lever inverter fitting for hose		 1

	26	 6120014AJZ	 Hole cover adhesive		 Qr

	27	 E276100000	 D.12 Clamp 2



Group 0

11/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.2

Chassis Mod. EH 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

12/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - filter gasket Mod. EH 

TABLE 0.2.1

1	 6110014AGF	 Manifold mousse				 1

2	 E260932000	 D.32 Fitting for hose 1

3	 A511205006	 M5x6 Screw		 Qr 

4	 6110014ANG	 Filter gasket		 1



Group 0

13/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Chassis - filter gasket Mod. EH 

TABLE 0.2.1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

14/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Filter shaker 

TABLE 0.3

1	 6020014ADD	 Filter shaker support		 1

	 2	 6020014ADF	 Plate		 2

	 3	 6020014AHP	 Spacer		 4

	 4	 A900506000	 Washer		 4

5	 A141106030	 M6x30 Screw		 4

	 6	 6170014AKL	 Pad		 1

7	 6010014AKK	 Fiter shaker cable		 1

8	 AA20406000	 M6 Nut		 Qr

9	 AAA0606000	 M6 Lock nut		 Qr

	10	 C031200000	 M6 Handle		 1

	11	 6260014ANS	 Dashboard bushing		 1

	12	 AAR0811000	 Stop ring		 1



Group 0

15/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Filter shaker 

TABLE 0.3
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

16/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Sack filter 

TABLE 0.4

1	 4290014AMB	 Sack filter assy				 1

Comprised of :			

	 2	 6020014ALZ	 Frame			 	 1

	 3	 6020014AMA	 D.8 Rod 	 6

	 4	 6110014ALV	 Filter spacer			 	 3

5	 6200014ALW	 Sack filter			 	 1

6200014ANP	 GORE sack filter (Opt)				 1

	 6	 6110014APM	 Filter chassis mousse				 1



Group 0

17/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Sack filter 

TABLE 0.4
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

18/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Drawer 

TABLE 0.5

	 1	 6470014ALE	 Drawer		 1

2	 6020014AMF	 Drawer handle		 1

3	 C280700000	 D.75 Wheel 2

4	 6020014ADM	 Drawer coupler		 1

5	 6020014ADN	 Block pin plug		 4

6	 6020014ADP	 Drawer wheel pin		 2

7	 A310606016	 M6x16 Screw		 4

8	 A890506000	 D.6x13 Washer 8

9	 A600106035	 M6x35 Screw		 4

	10	 A600106016	 M6x16 Screw		 4



Group 0

19/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Drawer 

TABLE 0.5
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

20/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.6

Cover 

1	 6470014AQS	 Filters cover		 1

2	 D929200000	 Door lock		 1

3	 A600104030	 M4x30 Screw		 3

4	 A600106030	 M6x30 Screw		 5

5	 AAA0204000	 M4 Lock nut		 3

	 6	 A900204000	 Washer		 3

	 7	 6110014APL	 Mousse		 1



Group 0

21/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.6

Cover 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

22/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.7

Main brush - brush

	 1	 6020014ACL	 Spacer		 2

	 2	 D76B300000	 Bearing		 4

	 3	 6020014ALL	 Bar		 1

4	 6020014ABJ	 Main brush arm		 2

	 5	 6020014ACK	 Bushing		 1

6	 A151108030	 M8x30 Screw		 2

7	 6260014ACN	 Main knob rod		 1

8	 6260014ACH	 Brush shaft		 1

9	 AAT2135000	 Stop ring		 2

	10	 6060014AAC	 Brush hub trasmission		 2

	11	 A901608000	 D.8x32 Washer 2

	12	 A991608000	 D.8 Washer 4

	13	 6020014ACF	 Trasmission plate		 1

	14	 6260014ACJ	 Idle brush axle		 1

	15	 A150808020	 M8x20 Screw		 2

	16	 6020014ACM	 Knob rod		 2

	17	 A812206013	 Screw		 2

	18	 6040014ABP	 D.120 Pulley 1

	19	 6000005093	 M10 Hand-wheel		 2

	20	 AB60300015	 5x5x15 Key		 1

	21	 6020014ADG	 Side flap plate		 1

	22	 6020014ACG	 Cover		 1

	23	 6110014AFN	 Side rubber strap		 1

	24	 AAA0606000	 M6 Lock nut		 4

	25	 A140306012	 M6x12 Screw		 1

	26	 C046200000	 Hand-wheel		 2

	27	 A900506000	 D.6x18 Washer 1

	28	 A903210000	 Washer		 1

	29	 A900708000	 D.8x24 Washer 1

	30	 A150608016	 M8x16 Screw		 1

	31	 A510505016	 M5x16 Dowel		 1

	32	 C041100000	 M6x16 Wing nut		 1

	33	 AA10710000	 M10 Nut		 1

	34	 6240014APN	 PPL Brush		 1



Group 0

23/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.7

Main brush - brush 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

24/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

R.H. Side brush - brush 

TABLE 0.8

1	 6020014ADB	 R.H. Arm		 1

2	 6190014ARP	 R.H.12V Motorgear		 1

3	 6240014APP	 Side PPL brush		 1

4	 AC61208046	 D.8x46 Plug 1

	 5	 AB33200000	 Spring		 1

6	 6010014APW	 Brush lifting cable		 1

7	 C071925020	 D.25x20 Shock absorber 1

8	 A310806020	 M6x20 Screw		 4

9	 AAA0606000	 M6 Lock nut		 4

	10	 AA20406000	 M6 Nut		 1

	11	 A890506000	 Washer		 5

	12	 A052010150	 Screw		 1



Group 0

25/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

R.H. Side brush - brush 

TABLE 0.8
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

26/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9

Transmission and accessories - traction lever - control lever 

	 1	 B014212010	 Bushing		 4

	 2	 6260014ACT	 Wheel		 1

	 3	 6260014ACS	 Pin		 1

4	 6020014ABL	 Traction lever		 1

5	 AAA0808000	 M8 Lock nut		 1

6	 C045900000	 Knob pipe		 2 

7	 D161200000	 R.H. Double lever      1

8	 D161600000	 Traction lever control		 1 

9	 6010014APW	 Side brush lifting cable		 1

	10	 6010014APY	 Flap lifting cable		 1 

	11	 6010014AQA	 Traction cable		 1 

	12	 6020014AQP     Handle pipe		 1



Group 0

27/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9

Transmission and accessories - traction lever - control lever 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

28/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9.1

Transmission and accessories - traction reducer shaft 

1	 6260014ABF	 Traction reducer shaft		 1

2	 6250014AAF	 Toothed wheel		 1

	 3	 D092500000	 Support		 2

	 4	 6040014ABN	 Pulley		 1

5	 A140606016	 M6x16 Screw		 2

6	 A900506000	 D.6x18 Washer 2

7	 AB60600020	 5x5x20 Key		 2

8	 A511705016	 M5x16 Screw		 2

9	 AAA0606000	 M6 Lock nut		 4

	10	 6020014AKA	 Lever		 1

	11	 A601106016	 M6x16 Screw		 4



Group 0

29/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9.1

Transmission and accessories - traction reducer shaft 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

30/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9.2

Transmission and accessories - brush reducer shaft 

1	 6260014ABE	 Brush shaft reduction 1

2	 6250014AAG	 Toothed wheel		 1

	 3	 D092500000	 Support		 2

4	 6040014ABR	 D.175 Pulley 1

5	 6040014ABQ	 D.70 Pulley 1

6	 6010014AAX	 Belt 1

7	 6010014AAW	 Belt 1

8	 A521306010	 M6x10 Screw		 1

9	 A511205006	 M5x6 Screw		 2

	10	 AB60600020	 5x5x20 Key		 3

	11	 A140606016	 M6x16 Screw		 2

	12	 A900506000	 D.6x18 Washer 2

	13	 AAA0606000	 M6 Lock nut		 4

	14	 A601106016	 M6x16 Screw		 4



Group 0

31/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.9.2 

Transmission and accessories - brush reducer shaft 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

32/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - engine - muffler deflector Mod. BS 

TABLE 0.10

1	 D65JR00000	 Gasoline engine		 1

2	 A140606016	 M6x16 Screw		 Qr

3	 A900506000	 D.6x18 Washer Qr

4	 6020014AMV	 Muffler terminal		 1

5	 6020014AJA	 Muffler deflector		 1

6	 D453100000	 M14x1,5 Nipple		 1

7	 D480300000	 M.3/8” Cap 1

	 8	 6211630565	 Spring		 1

9	 AAA0808000	 M8 Lock nut		 Qr

	10	 A762904013	 Screw		 4

	11	 E277000000	 D.20 Clamp 2

	12	 6000034777	 Motor oil pipe discharge		 1



Group 0

33/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - engine - muffler deflector Mod. BS 

TABLE 0.10
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

34/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - starter cable Mod. BS 

1	 AAA0606000	 M6 Lock nut		 Qr

2	 6020019898	 Lower hood fixing angular		 1

3	 C071925020	 D.25x20 Shock absorber 1

4	 A890506000	 D.6x13 Washer Qr

5	 A140606016	 M6x16 Screw		 Qr

	 6	 6020014AFV	 Support		 1

7	 6010014AAV	 Starter cable		 1

8	 6020014AFS	 Ignition and starter support		 1

9	 AAA0808000	 M8 Lock nut		 Qr

	10	 A130605016	 M5x16 Screw		 1

	11	 AAA0505000	 M5 Lock nut		 1

	12	 A893008000	 D.8x17 Washer 5

	13	 6211630565	 Spring		 1

	14	 D480300000	 M.3/8” Cap 1

	15	 A151308040	 M8x40 Screw		 4

	16	 AC80100006	 M6 Rivet		 1

TABLE 0.10.1



Group 0

35/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - starter cable Mod. BS 

TABLE 0.10.1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

36/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - fan Mod. BS 

1	 6020014ADS	 D65JR00000 Motor plate		 1

2	 C076630020	 D.30x20 Shock absorber 4

3	 A890506000	 D.6x13 Washer Qr

4	 A310606016	 M6x16 Screw		 Qr

5	 6040014ABG	 D.70 Pulley 1

	 6	 D742700000	 Fan		 1

7	 A511205006	 M5x6 Dowel		 1

8	 A893008000	 D.8x17 Washer Qr

	 9	 A110700000	 Screw		 1

	10	 D65JR50000	 Key		 1

TABLE 0.10.2



Group 0

37/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - fan Mod. BS 

TABLE 0.10.2
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

38/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - manifold Mod. BS 

1	 6110014AHM	 Vertical gasket manifold		 1

2	 6110014AHL	 Lower gasket manifold		 1

3	 6110014AHJ	 Upper gasket manifold		 1

4	 6020014AHH	 Tank protection		 1

	 5	 6020014AHG	 Manifold		 1

6	 A140606016	 M6x16 Screw		 2

7	 A890506000	 D.6x13 Washer 4

8	 A311006025	 M6x25 Screw		 2

TABLE 0.10.3



Group 0

39/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - manifold Mod. BS 

TABLE 0.10.3
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

40/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - suction lever Mod. BS 

	 1	 6020014ACB	 Manifold support		  1

	 2	 6150014AAA	 Manifold  		  1

	 3	 6020014ADK	 Suction closing		  1

	 4	 A890506000	 D.6x13 Washer		  3

	 5	 6110014AGP	 Fan mousse		  1

	 6	 A900506000	 D.6x18 Washer		  2

	 7	 AA20406000	 M6 Nut		  1

	 8	 A311006025	 M6x25 Screw		  1

	 9	 A140606016	 M6x16 Screw		  3

	10	 6020014ADL	 Suction lever		  1

	11	 AAA0606000	 M6 Lock nut		  1

	12	 AC41604011	 Rivet		  5

	13	 A130605016	 M5x16 Screw		  1

	14	 AAA0505000	 M5 Lock nut		  1

	15	 A520906025	 M6x25 Dowel		  1

TABLE 0.10.4



Group 0

41/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - suction lever Mod. BS 

TABLE 0.10.4
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

42/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - components Mod. BS 

1	 D65JR20000  Muffler protection		 1

2	 D65JR30000 Muffler		 1 

3	 D65JR40000  Carburettor		 1	

4	 D65JR70000 	 Gasoline cap		 1

5	 D65JR80000 	 Gasoline filter		 1

6	 D65JR10000  Air filter 1	

7	 D65JR90000	 Voltage regulator		 1

	 8	 D65JRA0000	 Alternator		 1

9	 D65AJ80000 Plug 1

	10	 D65JR60000  Coil		 1

TABLE 0.10.5



Group 0

43/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Gasoline motorization - components Mod. BS 

TABLE 0.10.5
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

44/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Electric motorization Mod. EH 

TABLE 0.11

1	 A310606016	 M6x16 Screw		 6

2	 6040014ABG	 D.70 Pulley 1

	 3	 D742700000	 Fan		 1

4	 A890506000	 D.6x13 Washer 6

5	 A511205006	 M5x6 Dowel		 1

6	 A893008000	 D.8x17 Washer 5

7	 A151008025	 M8x25 Screw		 1

8	 6190014APQ	 12V 400W Electric motor		 1

9	 E47B000000	 6190014APQ Carbon brush kit		 1

	10	 6020014ACA	 Electrical motor support		 1

	11	 A150608016	 M8x16 Screw		 4

	12	 D65JR50000	 L=35 Key		 1



Group 0

45/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Electric motorization Mod. EH 

TABLE 0.11
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

46/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.12

Rear wheels 

1	 6260014ALH	 Axel shaft		 1

	 2	 D092500000	 Support		 2

3	 C301300000	 R.H. D.250x54 Wheel		 1

4	 C301200000	 L.H. D.250x54 Wheel 1

	 5	 6040014ABM	 Pulley		 1

	 6	 6020014ACQ	 Spacer		 1

7	 C301310000	 R.H. M12x15 Screw		 1

8	 C301210000	 L.H. M12x15 Screw 1

	 9	 D041301212	 Belt		 1

	10	 AB60600020	 5x5x20 Key		 1

	11	 A511705016	 M5x16 Screw		 1

	12	 A140606016	 M6x16 Screw		 4

	13	 AAA0606000	 M6 Lock nut		 4



Group 0

47/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.12

Rear wheels 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

48/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.13

Bonnets - hood Mod. BS 

1	 6470014ALG	 White hood		 1

6470014APS	 Blue hood		 1

2	 6020014AMH	 Hood support		 1

3	 6020014AMM	 Motor grid 1

4	 6110014AML	 Gasket motor grid 1

5	 A600106012	 M6x12 Screw		 6

6	 A762904013	 Screw 14

	 7	 A900708000	 Washer		 2

8	 A150808020	 M8x20 Screw		 2

	 9	 6070014ARQ	 Spacer		 2
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TABLE 0.13

Bonnets - hood Mod. BS 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

50/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Bonnets - hood Mod. EH 

	 1	 6470014ATJ	 Hood		 1

2	 6020014AMH	 Hood support		 1

3	 A600106012	 M6x12 Screw		 6

	 4	 6070014ARQ	 Spacer		 2

5	 A150808020	 M8x20 Screw		 2

	 6	 A900708000	 Washer		 2

TABLE 0.13.1
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Bonnets - hood Mod. EH 

TABLE 0.13.1

3
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1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

52/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Bonnets - R.H. side panel 

1	 6470031AAR	 R.H. Side panel		 1

2	 6020014ADQ	 Side panel coupler plate		 2

	 3	 C046300000	 Hand-wheel		 1

4	 C044400000	 M6x35 Hand-wheel		 1

5	 A600106012	 M6x12 Screw		 4

TABLE 0.13.2
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Bonnets - R.H. side panel 

TABLE 0.13.2

3
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1



	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

54/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.13.3

Bonnets - L.H. side panel 

1	 6470031AAS	 L.H. Side panel 1

2	 6020014ADQ	 Side panel coupler plate		 2

	 3	 C046300000	 Hand-wheel		 1

4	 C044400000	 M6x35 Hand-wheel		 1

5	 A600106012	 M6x12 Screw		 4



Group 0

55/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Bonnets - L.H. side panel 

TABLE 0.13.3

4

1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

56/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.14

Stickers 

1	 5330014ATQ	 Stickers kit		 1

2	 6120014ANT	 Brush pressure sticker 1 

3	 6120014ASZ	 Battery cover sticker		 1

4	 6120014ATB	 Hammerhaed sticker		 2

5	 6120014ATC	 Hammerhead front		 1

6	 6120014ATP	 900SX R.H. Sticker		 1

7	 6120014ATH	 900SX L.H. Sticker		 1

8	 6120014ATK	 Forbidden smoke sticker		 1

9	 6120014ATL	 Gears danger sticker		 1

	10	 6120014ATM	 Machine use improper use notice sticker		 1

	11	 6120014ASS	 Warning do not get wet sticker		 1

	12	 6120014ASU	 Identification machine label		 1
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TABLE 0.14

Stickers 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

58/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Dashboard label and controls 

TABLE 0.15

1	 6120014ATA	 Dashboard label		 1

2	 E161100000	 Starting switch		 1

3	 E163700000	 Starting key		 1

	 4	 E410100000	 Diode Mod. EH 1



Group 0
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Ed. 06/16 - Rev. 01

Dashboard label and controls 

TABLE 0.15

FLAPTRACTION

1

4

2

3

TAV. 1.1
TAV. 1.2

DFRE124400



	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

60/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Electrical system - fuses Mod. BS 

TABLE 0.16

1	 6020014ACY	 lectric components support		 1

2	 E020500000	 Fuse box		 3

3	 E022800000	 7,5A Fuse		 2

4	 E025000000	 15A Fuse 1

	 5	 E572600000	 Condenser 1

6	 E572610000	 Condenser clamp  1

	 7	 E151800000	 Microswitch		 2

8	 E252400000	 Protection cover		 1

9	 6020014AKJ	 Micro protection		 1



Group 0
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Electrical system - fuses Mod. BS 

TABLE 0.16
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 0

62/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 0.17

Electrical system - fuses Mod. EH 

1	 E191200000	 Clamps set 1

2	 E253600000	 Red clamp cover 1

3	 E253700000	 Black clamp cover 1

4	 E438000000	 12V Remote switch control 1

5	 E020500000	 Fuse box		 3

6	 E022700000	 3A Fuse		 1

7	 E022800000	 7,5A Fuse		 2

8	 6020014ACY	 Electric components support		 1

9	 E251800000	 Cable cover 4

	10	 E320100000	 Battery connector 3

	11	 E02C100000	 Fuse box 1

	12	 E02B700000	 60A Fuse 1

	13	 E151800000	 Microswitch		 2

	14	 E252400000	 Protection cover		 1

	15	 6020014AKJ	 Micro protection		 1

	16	 6020014ASW	 Fuses bloc protection		 1
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TABLE 0.17

Electrical system - fuses Mod. EH 
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Group   1         



	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 1

2/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Single battery - battery charger Mod. EH (Opt) 

TABLE 1.1

1	 E445320000	 Power cable		 1

2	 E445300000	 O.B. 12V-10A Battery charger		 1

3	 6020014AFW	 Battery charger support		 1

4	 6020014ACV	 Single battery tray		 1

5	 6010014AFX	 Single battery carpet		 1

6	 A290704016	 M4x16 Screw		 4

7	 E501700000	 Level battery indicator		 1

E501800000	 Charge battery and battery level indicator	 1

8	 AAA0204000	 M4 Lock nut		 Qr

9	 A150608016	 M8x18 Screw		 4



Group 1

3/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

Single battery - battery charger Mod. EH (Opt) 

TABLE 1.1

1
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 1

4/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

TABLE 1.2

Double battery - battery charger Mod. EH (Opt) 

1	 E501700000	 Battery level indicator		 1

E501800000	 Charge battery and battery level indicator		 1

2	 E444800000	 O.B. 12V-20A Battery charger		 1

3	 6020014AHW	 Battery charger support		 1

4	 6020014ACW	 Double battery tray		 1

5	 6010014AHV	 Double battery carpet		 1



Group 1
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Ed. 06/16 - Rev. 01

TABLE 1.2

Double battery - battery charger Mod. EH (Opt) 
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	N.	 Cod.	 Description		 Q.ty
	Pos.

Group 2

2/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

L.H. Side brush - brush (Opt)

TABLE 2.1

1	 6020014ADC	 L.H. Arm 1

2	 6140014ARN	 L.H.12V 60W Motorgear 1

3	 6240014APP	 Side PPL brush		 1

4	 A310806020	 M6x20 Screw		 4

5	 AAA0606000	 M6 Lock nut		 4

	 6	 A890506000	 Washer		 5

	 7	 AB33200000	 Spring		 1

8	 6010014APW	 Brush lifting cable		 1

9	 AC61208046	 D.8x46 Plug 1

	10	 C071925020	 D.25x20 Shock absorber 1

	11	 AA20406000	 M6 Nut		 1

	12	 D161500000	 L.H. Double lever 1

	13	 A052010150	 Screw		 1

	14	 E151800000	 Microswitch		 1

	15	 E252400000	 Protection cover		 1



Group 2

3/64
Sweeper 900SX

Ed. 06/16 - Rev. 01

L.H. Side brush - brush (Opt)

TABLE 2.1

856
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	Cover- Parts Manual- 900SX
	2019 Hammerhead-900SX-Parts-Manual
	900SX cover parts
	PROVA NON UFFICIALE
	900SX rear cover parts

	Back Cover- Manuals

	Cod: 
	Description: 
	Qty: 
	Frame: 
	M6 Lock nut: 
	Qr: 
	D20x10 Shock absorber: 
	M6x16 Screw: 
	Qr_2: 
	Washer: 
	Qr_3: 
	Flap  lifting cable: 
	Drawer mousse: 
	Drawer mousse_2: 
	Mainfold mousse: 
	D32 Fitting for hose: 
	D20 Clamp: 
	Hole cover adhesive: 
	Qr_4: 
	D174 Cover hole cap: 
	14Row1: 
	E260110000Row1: 
	Inverter lever fitting for hoseRow1: 
	1Row1: 
	Cod_2: 
	Description_2: 
	Qty_2: 
	D125x375 Pivoting wheelbrake: 
	M6 Lock nut_2: 
	Qr_5: 
	M6x16 Screw_2: 
	Qr_6: 
	Washer_2: 
	Qr_7: 
	Flap lifting lever: 
	Centering flap lifting plate: 
	M6x25 Screw: 
	Qr_8: 
	8Row1: 
	A140906020Row1: 
	M6x20 ScrewRow1: 
	QrRow1: 
	Cod_3: 
	Description_3: 
	Qty_3: 
	Flap lifting plate: 
	1: 
	Flap plate: 
	3: 
	Front flap: 
	1_2: 
	M6x20 Screw: 
	Qr_9: 
	Drawer rubber strap: 
	1_3: 
	6Row1: 
	AAA0606000Row1: 
	M6 Lock nutRow1: 
	QrRow1_2: 
	Cod_4: 
	Description_4: 
	Qty_4: 
	D22 Stop collar: 
	Side rubber strap: 
	Side flap plate: 
	M6 Lock nut_3: 
	Qr_10: 
	M6x45 Screw: 
	Qr_11: 
	Screw: 
	Qr_12: 
	Rear rubber strap: 
	Front flap_2: 
	Flap plate_2: 
	Flap lifting plate_2: 
	Filter gasket: 
	12Row1: 
	6110014AMKRow1: 
	Drawer mousseRow1: 
	1Row1_2: 
	Cod_5: 
	Description_5: 
	Qty_5: 
	6020014AQJ: 
	Chassis: 
	1_4: 
	C330200000: 
	D125x375 Pivoting wheelbrake_2: 
	1_5: 
	M6 Lock nut_4: 
	Qr_13: 
	C072420010: 
	D20x10 Shock absorber_2: 
	2: 
	A311406045: 
	M6x45 Screw_2: 
	8: 
	A140606016: 
	M6x16 Screw_3: 
	Qr_14: 
	A900506000: 
	Washer_3: 
	Qr_15: 
	A600106020: 
	Screw_2: 
	Qr_16: 
	6110014ALS: 
	Rear rubber strap_2: 
	1_6: 
	Drawer rubber strap_2: 
	1_7: 
	6110014ALR: 
	Front flap_3: 
	1_8: 
	6020014ALT: 
	Flap plate_3: 
	3_2: 
	6020014ALP: 
	Flap lifting plate_3: 
	1_9: 
	6020014ADJ: 
	Flap lifting lever_2: 
	1_10: 
	6020014ALU: 
	Flap lifting plate_4: 
	1_11: 
	Plate: 
	1_12: 
	Lifting flap cable: 
	1_13: 
	Drawer mousse_3: 
	2_2: 
	Drawer mousse_4: 
	1_14: 
	E151800000: 
	Microswitch: 
	3_3: 
	A141006025: 
	M6x25 Screw_2: 
	Qr_17: 
	A140906020: 
	M6x20 Screw_2: 
	Qr_18: 
	A310606016: 
	M6x16 Screw_4: 
	Qr_19: 
	E271600000: 
	D22 Stop collar_2: 
	4: 
	E260110000: 
	Lever inverter fitting for hose: 
	1_15: 
	6120014AJZ: 
	Hole cover adhesive_2: 
	Qr_20: 
	27Row1: 
	E276100000Row1: 
	D12 ClampRow1: 
	2Row1: 
	Cod_6: 
	Description_6: 
	Qty_6: 
	Manifold mousse: 
	E260932000: 
	D32 Fitting for hose_2: 
	A511205006: 
	M5x6 Screw: 
	Qr_21: 
	4Row1: 
	6110014ANGRow1: 
	Filter gasketRow1: 
	1Row1_3: 
	Cod_7: 
	Description_7: 
	Qty_7: 
	Filter shaker support: 
	Plate_2: 
	Spacer: 
	A900506000_2: 
	Washer_4: 
	A141106030: 
	M6x30 Screw: 
	6170014AKL: 
	Pad: 
	Fiter shaker cable: 
	AA20406000: 
	M6 Nut: 
	Qr_22: 
	M6 Lock nut_5: 
	Qr_23: 
	C031200000: 
	M6 Handle: 
	Dashboard bushing: 
	12Row1_2: 
	AAR0811000Row1: 
	Stop ringRow1: 
	1Row1_4: 
	Cod_8: 
	Description_8: 
	Qty_8: 
	1Row1_5: 
	Frame_2: 
	D8 Rod: 
	Filter spacer: 
	5: 
	Sack filter: 
	GORE sack filter Opt: 
	6Row1_2: 
	6110014APMRow1: 
	Filter chassis mousseRow1: 
	1Row1_6: 
	Cod_9: 
	Description_9: 
	Qty_9: 
	6470014ALE: 
	Drawer: 
	1_16: 
	Drawer handle: 
	1_17: 
	C280700000: 
	D75 Wheel: 
	2_3: 
	Drawer coupler: 
	1_18: 
	Block pin plug: 
	4_2: 
	Drawer wheel pin: 
	2_4: 
	A310606016_2: 
	M6x16 Screw_5: 
	4_3: 
	A890506000: 
	D6x13 Washer: 
	8_2: 
	A600106035: 
	M6x35 Screw: 
	4_4: 
	10Row1: 
	A600106016Row1: 
	M6x16 ScrewRow1: 
	4Row1_2: 
	Cod_10: 
	Description_10: 
	Qty_10: 
	Filters cover: 
	D929200000: 
	Door lock: 
	A600104030: 
	M4x30 Screw: 
	A600106030: 
	M6x30 Screw_2: 
	M4 Lock nut: 
	A900204000: 
	Washer_5: 
	7Row1: 
	6110014APLRow1: 
	MousseRow1: 
	1Row1_7: 
	Cod_11: 
	Description_11: 
	Qty_11: 
	6020014ACL: 
	Spacer_2: 
	2_5: 
	D76B300000: 
	Bearing: 
	4_5: 
	6020014ALL: 
	Bar: 
	1_19: 
	6020014ABJ: 
	Main brush arm: 
	2_6: 
	Bushing: 
	1_20: 
	A151108030: 
	M8x30 Screw: 
	2_7: 
	Main knob rod: 
	1_21: 
	Brush shaft: 
	1_22: 
	AAT2135000: 
	Stop ring: 
	2_8: 
	Brush hub trasmission: 
	2_9: 
	A901608000: 
	D8x32 Washer: 
	2_10: 
	A991608000: 
	D8 Washer: 
	4_6: 
	Trasmission plate: 
	1_23: 
	6260014ACJ: 
	Idle brush axle: 
	1_24: 
	A150808020: 
	M8x20 Screw: 
	2_11: 
	Knob rod: 
	2_12: 
	A812206013: 
	Screw_3: 
	2_13: 
	D120 Pulley: 
	1_25: 
	6000005093: 
	M10 Handwheel: 
	2_14: 
	AB60300015: 
	5x5x15 Key: 
	1_26: 
	Side flap plate_2: 
	1_27: 
	Cover: 
	1_28: 
	Side rubber strap_2: 
	1_29: 
	M6 Lock nut_6: 
	4_7: 
	A140306012: 
	M6x12 Screw: 
	1_30: 
	C046200000: 
	Handwheel: 
	2_15: 
	A900506000_3: 
	D6x18 Washer: 
	1_31: 
	A903210000: 
	Washer_6: 
	1_32: 
	A900708000: 
	D8x24 Washer: 
	1_33: 
	A150608016: 
	M8x16 Screw: 
	1_34: 
	A510505016: 
	M5x16 Dowel: 
	1_35: 
	C041100000: 
	M6x16 Wing nut: 
	1_36: 
	AA10710000: 
	M10 Nut: 
	1_37: 
	34Row1: 
	6240014APNRow1: 
	PPL BrushRow1: 
	1Row1_8: 
	Cod_12: 
	Description_12: 
	Qty_12: 
	RH Arm: 
	RH12V Motorgear: 
	Side PPL brush: 
	AC61208046: 
	D8x46 Plug: 
	AB33200000: 
	Spring: 
	Brush lifting cable: 
	C071925020: 
	D25x20 Shock absorber: 
	A310806020: 
	M6x20 Screw_3: 
	M6 Lock nut_7: 
	AA20406000_2: 
	M6 Nut_2: 
	A890506000_2: 
	Washer_7: 
	12Row1_3: 
	A052010150Row1: 
	ScrewRow1: 
	1Row1_9: 
	Cod_13: 
	Description_13: 
	Qty_13: 
	B014212010: 
	Bushing_2: 
	Wheel: 
	Pin: 
	6020014ABL: 
	Traction lever: 
	M8 Lock nut: 
	C045900000: 
	Knob pipe: 
	D161200000: 
	RH Double lever: 
	D161600000: 
	Traction lever control: 
	Side brush lifting cable: 
	Flap lifting cable: 
	Traction cable: 
	12Row1_4: 
	6020014AQPRow1: 
	Handle pipeRow1: 
	1Row1_10: 
	Cod_14: 
	Description_14: 
	Qty_14: 
	6260014ABF: 
	Traction reducer shaft: 
	6250014AAF: 
	Toothed wheel: 
	D092500000: 
	Support: 
	Pulley: 
	A140606016_2: 
	M6x16 Screw_6: 
	A900506000_4: 
	D6x18 Washer_2: 
	AB60600020: 
	5x5x20 Key: 
	A511705016: 
	M5x16 Screw: 
	M6 Lock nut_8: 
	Lever: 
	11Row1: 
	A601106016Row1: 
	M6x16 ScrewRow1_2: 
	4Row1_3: 
	Cod_15: 
	Description_15: 
	Qty_15: 
	Brush shaft reduction: 
	Toothed wheel_2: 
	D092500000_2: 
	Support_2: 
	D175 Pulley: 
	D70 Pulley: 
	Belt: 
	Belt_2: 
	A521306010: 
	M6x10 Screw: 
	A511205006_2: 
	M5x6 Screw_2: 
	AB60600020_2: 
	5x5x20 Key_2: 
	A140606016_3: 
	M6x16 Screw_7: 
	A900506000_5: 
	D6x18 Washer_3: 
	M6 Lock nut_9: 
	14Row1_2: 
	A601106016Row1_2: 
	M6x16 ScrewRow1_3: 
	4Row1_4: 
	Cod_16: 
	Description_16: 
	Qty_16: 
	D65JR00000: 
	Gasoline engine: 
	A140606016_4: 
	M6x16 Screw_8: 
	Qr_24: 
	A900506000_6: 
	D6x18 Washer_4: 
	Qr_25: 
	Muffler terminal: 
	6020014AJA: 
	Muffler deflector: 
	D453100000: 
	M14x15 Nipple: 
	D480300000: 
	M38 Cap: 
	6211630565: 
	Spring_2: 
	M8 Lock nut_2: 
	Qr_26: 
	A762904013: 
	Screw_4: 
	E277000000: 
	D20 Clamp_2: 
	12Row1_5: 
	6000034777Row1: 
	Motor oil pipe dischargeRow1: 
	1Row1_11: 
	Cod_17: 
	Description_17: 
	Qty_17: 
	1_38: 
	M6 Lock nut_10: 
	Qr_27: 
	2_16: 
	6020019898: 
	Lower hood fixing angular: 
	3_4: 
	C071925020_2: 
	D25x20 Shock absorber_2: 
	4_8: 
	A890506000_3: 
	D6x13 Washer_2: 
	Qr_28: 
	5_2: 
	A140606016_5: 
	M6x16 Screw_9: 
	Qr_29: 
	6: 
	6020014AFV: 
	Support_3: 
	7: 
	Starter cable: 
	8_3: 
	6020014AFS: 
	Ignition and starter support: 
	9: 
	M8 Lock nut_3: 
	Qr_30: 
	A130605016: 
	M5x16 Screw_2: 
	M5 Lock nut: 
	A893008000: 
	D8x17 Washer: 
	6211630565_2: 
	Spring_3: 
	D480300000_2: 
	M38 Cap_2: 
	A151308040: 
	M8x40 Screw: 
	16Row1: 
	AC80100006Row1: 
	M6 RivetRow1: 
	1Row1_12: 
	Cod_18: 
	Description_18: 
	Qty_18: 
	1_39: 
	D65JR00000 Motor plate: 
	2_17: 
	C076630020: 
	D30x20 Shock absorber: 
	3_5: 
	A890506000_4: 
	D6x13 Washer_3: 
	Qr_31: 
	4_9: 
	A310606016_3: 
	M6x16 Screw_10: 
	Qr_32: 
	5_3: 
	D70 Pulley_2: 
	6_2: 
	D742700000: 
	Fan: 
	7_2: 
	A511205006_3: 
	M5x6 Dowel: 
	8_4: 
	A893008000_2: 
	D8x17 Washer_2: 
	Qr_33: 
	9_2: 
	A110700000: 
	Screw_5: 
	10Row1_2: 
	D65JR50000Row1: 
	KeyRow1: 
	1Row1_13: 
	Cod_19: 
	Description_19: 
	Qty_19: 
	1_40: 
	Vertical gasket manifold: 
	2_18: 
	6110014AHL: 
	Lower gasket manifold: 
	3_6: 
	6110014AHJ: 
	Upper gasket manifold: 
	4_10: 
	Tank protection: 
	5_4: 
	Manifold: 
	6_3: 
	A140606016_6: 
	M6x16 Screw_11: 
	7_3: 
	A890506000_5: 
	D6x13 Washer_4: 
	8Row1_2: 
	A311006025Row1: 
	M6x25 ScrewRow1: 
	2Row1_2: 
	6_4: 
	Cod_20: 
	Description_20: 
	Qty_20: 
	1_41: 
	Manifold support: 
	2_19: 
	Manifold_2: 
	3_7: 
	Suction closing: 
	4_11: 
	A890506000_6: 
	D6x13 Washer_5: 
	5_5: 
	Fan mousse: 
	6_5: 
	A900506000_7: 
	D6x18 Washer_5: 
	7_4: 
	AA20406000_3: 
	M6 Nut_3: 
	8_5: 
	A311006025: 
	M6x25 Screw_3: 
	9_3: 
	A140606016_7: 
	M6x16 Screw_12: 
	6020014ADL: 
	Suction lever: 
	M6 Lock nut_11: 
	AC41604011: 
	Rivet: 
	A130605016_2: 
	M5x16 Screw_3: 
	M5 Lock nut_2: 
	15Row1: 
	A520906025Row1: 
	M6x25 DowelRow1: 
	1Row1_14: 
	Cod_21: 
	Description_21: 
	Qty_21: 
	1_42: 
	D65JR20000: 
	Muffler protection: 
	2_20: 
	D65JR30000: 
	Muffler: 
	3_8: 
	D65JR40000: 
	Carburettor: 
	4_12: 
	D65JR70000: 
	Gasoline cap: 
	5_6: 
	D65JR80000: 
	Gasoline filter: 
	6_6: 
	D65JR10000: 
	Air filter: 
	7_5: 
	D65JR90000: 
	Voltage regulator: 
	8_6: 
	Alternator: 
	9_4: 
	D65AJ80000: 
	Plug: 
	10Row1_3: 
	D65JR60000Row1: 
	CoilRow1: 
	1Row1_15: 
	Cod_22: 
	Description_22: 
	Qty_22: 
	A310606016_4: 
	M6x16 Screw_13: 
	D70 Pulley_3: 
	D742700000_2: 
	Fan_2: 
	A890506000_7: 
	D6x13 Washer_6: 
	A511205006_4: 
	M5x6 Dowel_2: 
	A893008000_3: 
	D8x17 Washer_3: 
	A151008025: 
	M8x25 Screw: 
	12V 400W Electric motor: 
	E47B000000: 
	6190014APQ Carbon brush kit: 
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